
Rural Renewal
THE NEW YORK VILLAGE OF SHERMAN RESURRECTS 
ITS WASTEWATER AND DRINKING WATER FACILITIES
18

HOW WE DO IT:
Large-bubble mixing 

in Warwick, 
Rhode Island | 8

HEARTS AND MINDS: 
Stars of the 
screen | 16

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

tpomag.com
JUNE 2024

SUSTAINABLE OPERATIONS:
Getting aggressive 

against leaks | 38

Jay Irwin 
Chief Wastewater Operator
Sherman, N.Y.



https://www.xylem.com/en-us/


Raptor® Screening Products

Fine Screen
Micro Strainer
Rotating Drum Screen
Septage Acceptance Plant
Septage Complete Plant
Complete Plant
Multi-Rake Bar Screen
FalconRake® Bar Screen
Rotary Strainer Screen
Wash Press

WE STAND OUT FROM THE CROWD.
As you would expect from Lakeside, our Raptor® Multi-Rake Bar Screen is an efficient, proven screen technology 
[...]
The LMI (KBL and KML) K Series Pumps are the answer when you need versatile, 
high-precision chemical feed dosing for your processes.

The K Series delivers best-in-class user experience with enhanced operator 
safety features during tube changes, easy-confi guration, and SCADA and 
local control options.

NATIONAL REACH. LOCAL EXPERTISE.

Meet the next 
generation in peristaltic 
pump technology

Scan the QR code with your phone to access LMI Chemical Feed Pumps.

Need help ordering or have questions about our services? Get in touch with our team of experts.
1-888-885-2673  |  support.supply@coreandmain.com  |  supply.coreandmain.com

NATIONAL REACH. LOCAL EXPERTISE.

SHOP

CORE & MAIN 
SUPPLY

NATIONAL REACH. LOCAL EXPERTISE.NATIONAL REACH. LOCAL EXPERTISE.

KML Pumps feature 
10,000:1 turndown!

REMEMBER! 
Chemicals like sodium hypochlorite 
can cause airlocks in your systems; 
upgrading to a peristaltic pump helps 
reduce problems and keeps your chemical 
dosing running smoothly! 

mailto:support.supply@coreandmain.com
https://coreandmain.com/


16     TREATMENT PLANT OPERATOR

Stars of the Screen
ACTION HEROES, TIME TRAVELERS AND RAP BANDS UNITE TO PROMOTE 
WATER EDUCATION AND CONSERVATION IN A CHILDREN’S VIDEO CONTEST

By Sandra Buettner

The next generation of rising film stars showcase their originality every 
year during Solano County’s annual water awareness student video 
contest.

The competition, in its 14th year, is open to grades 6-12. Shea Kinser, 
education program manager with the Solano Resource Conservation Dis-
trict and contest supervisor, observes, “It’s about getting kids involved in 
water conservation and getting the word out on how students can do their 
part and educate their peers.” 

The contest is implemented by the SRCD and 
sponsored by the Solano County Water Agency, a whole-
saler that serves the county’s cities and agricultural 
districts. Located in Vacaville, California, 35 miles from 
Sacramento, it provides untreated water from the Solano 
Water Project and the North Bay Aqueduct of the State 
Water Project.

Resource conservation districts are nonregulatory 
special districts spread across the state. They deal with flood and watershed 
protection.

 
MAKING VIDEOS

The contest is promoted through flyers posted in libraries and on its social 
media, and from relationships the two entities have built with educators and 
schools. It is also promoted on the district’s websites. All teachers can 
sponsor videos with their students, but the majority who do so teach science 
and media arts.

Contestants have three months starting January 1 to submit their entries. 
Videos are limited to 60 seconds, must be on water awareness and conser-
vation and is scored according to a judging criteria:

• Creativity and entertainment value
• Organization
• Techniques and videography
• Sound quality
• Accuracy of the content

The theme of the contest for 2024 is “Think Beyond the Sink.” Judges 
differ every year but always include local officials from both water agencies, 
and in some years professors from colleges with media arts degrees. A radio 
personality has been a judge for many years.

Every year about 100 entries are submitted. There are three grand prizes, 
all shared equally by the student and sponsoring teacher. First place is $1,500 
in cash, second place is $1,000 and third place is $500. The three teachers 
who sponsor the most eligible videos each receive a $200 gift card (the 
minimum for consideration is 10 videos).   

HEARTS
AND MINDS

“It’s about getting kids involved in water conservation  
and getting the word out on how students can do their  

part and educate their peers.”    
SHEA KINSER

Nigel Browne of the City of 
Fairfield with video contest 
first-place winner Sachi 
Bansal, and sponsoring 
teacher Lynn Larsen, with 
the Fairfield City Council.



tpomag.com    June 2024   17

 
SHOOTING STARS

The winning videos and winners’ names are posted on the district’s 
YouTube channel and are announced before the end of the school year. 
Representatives from State Sen. Bill Dodd’s office also judge the entries and 
print certificates for the winners. The rising stars who shoot the videos are 
celebrated at school assemblies; last year one student also presented a winning 
entry at a city council meeting.

Ideas run the gamut, from a superhero telling how to conserve water to 
three friends who learned how to travel through time to prevent poor water 
habits. Some entries are rap songs on how to conserve water. In another 
video, a young lady detective tries to figure out why a house is losing so much 

water. She goes sleuthing to see where the waste is coming from and then 
fixes the problem.

To avoid wasting water making the video, one student used blue paper 
mâché to represent water in all her shots. There is no limit to the students’ 
creativity, and it shows in all the submissions.

To support the contest and continue water education efforts throughout 
the year, the district does classroom visits and presentations, sponsors field 
trips to parks and marshes, and provides intensive three-day teacher training 
through its water training institute.   

FAR LEFT: High school 
students Regina Perez 
and Sophia Villaruel, 
video contest second-
place winners, with Lee 
Ascencio of the Solano 
Resource Conservation 
District and Nigel Browne 
from the City of Fairfield. 
LEFT: Ascencio and 
Browne with Vanden 
High School teacher 
Darcy Pritchard, who had 
the highest number of 
student participants in 
the video contest.  

Discover
solutions for 

your treatment 
challenges.

Talk to an expert.

solutions for 
your treatment 



18     TREATMENT PLANT OPERATOR

wastewater: PLANT

top performer

W
ater infrastructure can last a long time when 
well maintained. But sooner or later, it 
wears out and needs replacing.

The Village of Sherman in far western 
New York (population 720) this year finished extensive 
upgrades to its wastewater treatment and drinking water 
facilities, investing a total of $9.5 million. And that’s in 
addition to a new 9.58 MW solar energy array built on 
the wastewater treatment plant property.

The $7 million wastewater plant upgrade replaced 
an extended aeration activated sludge system with a 
sequencing batch reactor and a screw press for biosolids 
dewatering. “It’s less labor intensive,” says Jay Irwin, 
lead operator, who is also responsible for the drinking 
water side.

“It enables us to run an automated system without 
constantly worrying about operations. Before, every-
thing was done manually. We had to waste manually, 
dewater manually, shovel the drying beds manually.” 

THE NEW YORK VILLAGE OF SHERMAN REHABILITATES ITS WASTEWATER 
AND DRINKING WATER FACILITIES IN PROJECTS TOTALING $9.5 MILLION  

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Jessica Hunter

Rural Renewal

Village of Sherman 
(New York) Wastewater 
Treatment Plant
shermanny.org 

BUILT: 
1979, upgraded 2023

POPULATION SERVED: 
720

STAFF: 
1 full time, 1 part time

FLOWS: 
140,000 gpd design, 
30,000 gpd average

TREATMENT LEVEL: 
Tertiary

TREATMENT PROCESS: 
Sequencing batch reactor,  
media filtration

RECEIVING WATER: 
French Creek

BIOSOLIDS: 
Dewatered, landfilled

ANNUAL BUDGET: 
$315,500 (operations)Jay Irwin, chief wastewater operator, was named 2018 Wastewater Operation 

Specialist of the Year by the New York Rural Water Association.



tpomag.com    June 2024   19

“The treatment plant has become a point 
of pride for the community. ... Jay has 

impressed me with his resourcefulness and 
skill, despite the village’s small size and limited 
budget.”  MELANIE WRIGHT, P.E.

Now the entire process is automated, with remote monitoring and operation 
capability and an extensive alarming and notification system.

Melanie Wright, P.E, an environmental engineer with the New York 
Department of Environmental Conservation, Division of Water, observes, 
“Jay and the village of Sherman have done an excellent job of maintaining 
compliance with their permit despite an aging plant and difficulty retaining 
certified assistant operators.

“The treatment plant has become a point of pride for the community. 
They even held a 40th birthday party for the plant when trying to drum up 
community support for the upgrade, which has been in the works for sev-
eral years. The village was able to leverage grant funding to make the proj-
ect affordable. Overall, Jay has impressed me with his resourcefulness and 
skill, despite the village’s small size and limited budget.”

 
IN WITH THE NEW

Sherman, in far western New York near Lake Erie, is a farming commu-
nity with only household wastewater except for influent from a few restau-
rants and commercial establishments.

Irwin started with Sherman in 2007 when the treatment plant’s previ-
ous chief operator Paul Fisher, a friend, told him the village was looking for 
an assistant. Fisher retired five years later, and Irwin became chief operator 
at age 26. “I absolutely love it,” he says. “I enjoy going to work. Every day 
there is something new, something different.” He runs the plant with part-
time helper Craig Weinheimer.

Before the upgrade, the extended aeration process consisted of an aera-
tion basin in a circular tank with a post-aeration section, a contact stabili-
zation zone, and a single clarifier stilling well in the middle of the tank. “It 
was over 40 years old, and things were starting to deteriorate beyond where 
we could bring them around,” Irwin says.

The upgrade took about four years, covering design (Barton & Loguidice 
engineers), grant writing and procurement, and construction, of which 
final details were completed in late 2023. Grants and low-interest loans 
from state and federal programs covered the bulk of the $7 million cost. The 
COVID pandemic hit in the middle of the project, causing delays in equip-
ment delivery and driving up prices. “It was the worst timing possible,” 
says Irwin.  

Village of Sherman 
(New York) Wastewater 
Treatment Plant
shermanny.org 

TREATMENT PROCESS: 
Sequencing batch reactor,  
media filtration

RECEIVING WATER: 
French Creek

BIOSOLIDS: 
Dewatered, landfilled

ANNUAL BUDGET: 
$315,500 (operations)

The Sherman Wastewater Treatment Plant 
team includes, from left, Paul Fisher, operator; 
Jay Irwin, chief wastewater operator; and 
Craig Weinheimer, plant worker.

The entrance drive to the Village of Sherman Wastewater Treatment Plant.

tpomag.com    June 2024   19



20     TREATMENT PLANT OPERATOR

 
HANDLING THE FLOW

The upgraded Sherman plant has a design flow of 140,000 gpd and an 
average flow of 30,000 gpd. The village collection system feeds into a single 
pump station with an OverWatch system (Industrial Flow Solutions) that 
lifts the flow to the process.  

The headworks building includes a FlexRake screen (Duperon) followed 
by 15-foot grit chamber. The flow then enters the SBR (Sanitaire, a Xylem 
brand) with continuous flow in two treatment trains. Aeration is regulated 
by automated dissolved oxygen control. “We have a certain setpoint so that 
the air is shut off when that setpoint is reached,” says Irwin. “The system also 
wastes automatically based on preset limits.”

The secondary effluent then goes through a pair of Hydrotech Discfilter 
units (Veolia) and next into a sample pit from which grab samples are taken 
for monthly BOD and TSS testing. The flow is disinfected in a noncontact 
UV system (Glasco) before post-aeration and discharge to French Creek.

Waste activated sludge is sent to two digesters created by repurposing 
one of the old circular process tanks and splitting it into two sections. From 
there the material is dewatered to 20% solids on a 12-inch-wide, 8- foot-long 
mobile screw press (BDP Industries).

“We had the press installed in a 26-foot enclosed trailer instead of a very 
expensive building,” Irwin says. “That saved us a lot of money for design and 
construction.” The dewatered material is hauled to a landfill 30 miles away 
by a contractor (Casella). Irwin hopes to generate revenue from the press by 
allowing other communities to rent it. He expects Sherman to operate it only 
for the equivalent of about two months per year.

 
EASY TO RUN

Daily plant operation is much simpler now. For one thing, the drying 
beds no longer exist. “The biosolids took 30 to 60 days to dry, and we had to 
shovel the beds by hand,” Irwin says. “There were two 20-foot-square beds 
to shovel.” The drying bed facility will be converted to a storage area for 
trucks and equipment.

Process control samples are taken daily for TSS, pH, settleability and 
temperature. “We do a maintenance Monday where we do all our greasing 
and any normal weekly maintenance,” says Irwin. “The decant on the digest-
ers is still manual, but we don’t have to pull pumps and hoses. We just lower 
a decant pipe and it flows by gravity to the head of the plant.”

As of last October the remote control, alarm and notification system 
(RAFA Systems) was still being finalized. On completion Irwin expected to 
have alarms on “essentially everything — the SBR, blowers, filters, UV 
system. If anything has a fault, it will send a message so we can come in 
and address it. I have full access to the SBR, so I can change settings over 
my phone.”

Irwin staffs the facility 50 hours 
per week, Monday through Friday, 
and pops in on weekends. Helper 
Weinheimer works 20 hours a 
week. Irwin at present holds a 2A 
activated sludge operator license. 
The upgrade to an SBR means he 
will upgrade to 3A (second highest) 
in the next year and a half. Mean-
while Fisher, who holds a 3A license, 
will be on site a few hours per week 
to provide oversight as required by state regulations.

Irwin expects to need a full-time operator soon to help him run the 
treatment plant and the newly refurbished water system (54,000 gpd 
average f low), which consists of two wells, chlorine disinfection and a 
300,000-gallon reservoir.  

The $2.4 million water system project replaced two well pumps, added a 
new treatment facility, and completed a 20-year water main replacement 

Village of Sherman Wastewater Treatment Plant
PERMIT AND PERFORMANCE

 INFLUENT EFFLUENT PERMIT

BOD 311 mg/L 4.0 mg/L
 5 mg/L June-October

   30 mg/L November-May

TSS 214 mg/L 3.5 mg/L
 10 mg/L June-October

   30 mg/L November-May

Ammonia N/A 0.99 mg/L 2 mg/L June-October only

“I have full access 
to the SBR, so I 

can change settings 
remotely over my phone.”  
JAY IRWIN

SUN POWER
Two solar arrays on the Village of Sherman Wastewater Treatment 

Plant property total 9.58 MW capacity and are projected to yield  
$3.1 million in revenue to the village over a 25-year agreement with 
the developer, Solar Liberty.

Irwin observes, “That is before the discounts on electric bills 
being negotiated for the residents, businesses, and the village 
municipality, and it does not include the economic benefits from 
employment of regional contractors and the local business they 
brought during construction.”  

While the village retains ownership of the land, it is leased to two 
special entities that own and operate the arrays. The operation and 
maintenance agreement involves “agrivoltaic practices” that keep the 
land in agricultural production. The seed mix is designed for grazing 
and beekeeping while replenishing and enriching the soil.

The project, including the land purchase, was overseen by the 
village’s special legal counsel, local legal counsel, fiscal advisers and 

bond counsel. An exhaustive environmental review by the engineering 
firm of Barton & Loguidice includes a decommissioning plan.

The state Historic Office of Preservation, the Department of 
Environmental Conservation, the U.S. Army Corps of Engineers, 
among many other agencies, reviewed the project for stormwater 
control and pollution prevention, wetlands and agricultural impact, 
glare, noise, contaminants and other impacts before giving approval. 
The electricity is immediately added to the grid. 